ASSEMBLY INSTRUCTION

DESCRIPTION : TWIN UPH PANEL HB/FB
: YOUTH PANEL RAILS

Thank you for purchasing this quality product. Be sure to check all packing material carefuily for small parts which may have
come loose inside the carton during shipment. Identify and count all parts and compare with the parts list below:

N

Detail-A

COMPLETED ASSEMBLY

o
o
v

Detuil-A

Component List Hardware Lisl

NO Descriptions Qly. NO Descriptions Qly

A Headboard 1 1 JCBC Screw MG x 40mm 6

B Left Headboard Post 1 2 Spring Washer M6 © 6

C Righ! Headboard Posl 1 3 Flal Washer 1/4 6

D Footboard 1 4 M4 Allen Key \% 1

E | Shts 3 5| Sorew 1/4 P/H Rallan 81 ya §

r . Slal Supporl 3 6 M5 Allen Key M 1

7 JCBC Screw M8 X 25MM 8

Component List 8 | Spring Washer 5/16" = 8

NO. Descriptions Qty. q Flat Washer 5/16" 8
G Side Rails 2

ASSEMBLY TIPS:
1. Remove hardware from box and sort by size.

2. Please check to see that all hardware and parts are present prior start of assembly.
3. Please follow attached instructions in the same sequence as numbered to assure fast and easy assembly.

AWARNING!

1. Don't attempt to repair or modify parts that are broken or defective.Please contact the store immediately.
2. This product is for home use only and not intended for commercial establishments.

PAGE 1 OF 1




DOC. NO : RD-F05-AT
REV NO :A

ASSEMBLY INSTRUCTION

DESCRIPTION : FULL UPH PANEL HB/FB
: YOUTH PANEL RAILS

Thank you for purchasing this quality product. Be sure to check all packing material carefully for small parts which may have
come loose inside the carton during shipment. Identify and count all parts and compare with the parts list below:

Component List Hardware List

NO. Descriptions Qly. NO. Descriptions Qty.
A | leadboard 1 1 JCBC Screw M6 x 40mm 6
B Lell Headboard Post 1 2 Spring Washer M6 © 6
C Right Headhoard Post 1 3 Flal Washer 1/4 6
D Footboard i 4 M4 Allen Key \/ 1
£ | Sas 3 5 | Screw 174 P/H Rallan 81 Vs 6
F Slal Supporl 3 6 M5 Allen Key w 1
7 JCBC Screw M8 X 25MM \@ 8

Component List 8 | Spring Washer 5/16" = 8

i Descriplions 5y 9 | Flatwasher 5/16° 8

G Side Rails 2

STEP 4:

COMPLETED ASSEMBLY

] ;
{GJL'—T}{ {u * P -
sl - =5 —/
Qﬁ LI

'

Detail-A

ASSEMBLY TIPS:

1. Remove hardware from box and sort by size.

2. Please check to see that all hardware and parts are present prior start of assembly.

3. Please follow attached instructions in the same sequence as numbered to assure fast and easy assembly.

AWARNING!
1. Don't attempt to repair or modify parts that are broken or defective.Please contact the store immediately.

2. This product is for home use only and not intended for commercial establishments.

PAGE 1 OF 1




DOC,NO  RD-FO5-AT
REV.NC A

ASSEMBLY INSTRUCTION

DESCRIPTION : QUEEN UPH PANEL HB/FB
: QUEEN/KING PANEL RAILS

Thank you for purchasing this quality product. Be sure to check all packing material carefully for small parts which may have
come loose inside the carton during shipment. Identify and count all parts and compare with the parts list below:

Componenl List Hardware List (Packed Inside HB/FB/SLATS)

NO. Descriplions Qly. NO, Descriptions Qty.
A Headhoard 1 1 JCBC Screw M6 x 40mm M 6
B Left Headboard Post 1 2 Spring Washer M6 ) 6
C Right Headboard Post 1 3 Flat Washer 1/4 6
D Footboard i 4 M4 Allen Key \% 1
£ sas 5 5| Screw 1/4 P/H Ralan 8x1 / 10
F Slal Supporl 5 6 M5 Allen Key \/ 1

7 JCBC Screw M8 X 25MM \@ 8
Component List _B_ i Spring Washer 5/16" @J 8 |

NO. DIl aty. 9 | Flat washer 5/16° 8

G Side Rails 2

STEP L

STEP3;

Detail-A

ASSEMBLY TIPS:

1. Remove hardware from box and sort by size.

2. Please check to see that all hardware and parts are present prior start of assembly.

3. Please follow attached instructions in the same sequence as numbered to assure fast and easy assembly.

AWARNING!
1. Don't attempt to repair or modify parts that are broken or defective.Please contact the store immediately.

2. This product is for home use only and not intended for commercial establishments.

PAGE 1 OF 1




DOC.NO : RD-F05-AT
REV.NO A

ASSEMBLY INSTRUCTION

DESCRIPTION : KING UPH PANEL HB/FB
: QUEEN/KING PANEL RAILS

Thank you for purchasing this quality product. Be sure to check all packing material carefully for small parts which may have
come loose inside the carton during shipment. Identify and count all parts and compare with the parts list below:

Component List Hardware List
NO. Descriptions Qly. NO. Descriptions Qty.
A Headboard 1 1 JCBC Screw M6 x 40mm \3 1 6_ '
B Left Headboard Post . 1 2 Spring Washer M6 @ 6
C Right Headboard Post 1 3 Flat Washer 1/4 6
D Footboard 1 4 M4 Allen Key \% 1
E Slats 5 5 Screw 1/4 P/H Rallan 8x1 /‘ 10
F Slal Supporl 10 6 M5 Allen Key \% 1
7 JCBC Screw M8 X 25MM NB 8
Component List 8 Spring Washer 5/16" (=) 8
i s Qy. 9 Flal Washer 5/16" 8
G Side Rails 2

}i_}:

it

g

Delail-A

ASSEMBLY TIPS:
1. Remove hardware from box and sort by size.
2. Please check to see that all hardware and parts are present prior start of assembly.
3. Please follow attached instructions in the same sequence as numbered to assure fast and easy assembly.

AWARNING!
1. Don't attempt to repair or modify parts that are broken or defective.Please contact the store immediately.

2. This product is for home use only and not intended for commercial establishments.

PAGE 1 0OF 1




ASSEMBLY INSTRUCTION
DESCRIPTION : 5 DRAWER CHEST

Thank you for purchasing this quality product. Be sure to check all packing material carefully for small parts which may have
come loose inside the carton during shipment. Identify and count all parts and compare with the parts list below:

DOC NO :RD-F05-AT
REV.NO :A

B S
s

Wall

J ]l

. @ |'I

Front Left Front Right Affix to wall
| ( behind Chest @- s
O R g
Back Left Back Right

P
(==
p—

Component List Hardware List
NO. Descriptions Qty. NO. Descriplions Qly
A Fronl Lelt Leg (Packed Inside Drawer) 1 1 JCBC Screw M6 x 40mm _\_@ Il _8
B Fronl Right Leg (Packed Inside Drawer) i 2 Spring Washer @ 8
G Back Lell Leg (Packed Inside Drawer) 1 3 Flal Washer 8
I D Back Righ! Leg (Packed Inside Drawer) 1 4 M4 Allen Key w 1
E Tipping Restraint 1 +

4

Assembly Tool
Not included

- Inside ==

Assembly

tool screw

driver

Q‘.ﬁ‘

Vs -
= -
—

Drawer T

|STEP 2

J

'Ou‘rside
Drawer

ASSEMBLY TIPS:
1. Remove hardware from box and sort by size.
2. Please check to see that all hardware and parts are present prior start of assembly.

AWARNING!

2. This product is for home use only and not intended for commercial establishments.

3. Please follow attached instructions in the same sequence as numbered to assure fast and easy assembly.

1. Don't attempt to repair or modify parts that are broken or defective.Please contact the store immediately.

PAGE 1 OF 1




DOC, NO :RD-F05-AT
REV.NO A

ASSEMBLY INSTRUCTION
DESCRIPTION : MIRROR

Thank you for purchasing this quality product. Be sure to check all packing material carefully for small parts which may have
come loose inside the carton during shipment. Identify and count all parts and compare with the parts list below:

Componenl List Hardware Lis!
NO Descriptions Qty NO Descriptions ] W
A | MRROR i
— _— Screw-M6x35MM Jcbe Screw Blk
B | MRRORISURRORTRAL e 2| Screw-M6x40MM Jobe Screw Blk

Washer - Spring Washer M6
Washer - Flal Washer 1/4" (BLK)
M4 L Key

o | B |t | —
— | | | |

ASSEMBLY TIPS:

1. Remove hardware from box and sort by size.

2. Please check to see that all hardware and parts are present prior start of assembly.

3. Please follow attached instructions in the same sequence as numbered to assure fast and easy assembly.

AWARNING!
1. Don't attempt to repair or modify parts that are broken or defective.Please contact the store immediately.

2. This product is for home use only and not intended for commercial establishments.

PAGE 1 OF 1




DOC NO  RD-F05-AT
REV.NO A

ASSEMBLY INSTRUCTION
DESCRIPTION : 6 DRAWER DRESSER

Thank you for purchasing this quality product. Be sure to check all packing material carefully for small parts which may have
come loose inside the carton during shipment. Identify and count all parts and compare with the parts list below:

- Component List Hardware List
NO. _Descriplions Qty. NO. Descriptions Qty

A Front Lell Leg (Packed Inside Drawer) 1 1 JCBC Screw M6 x 40mm \@ 8
_B Fronl Right Leg (Packed Inside Drawer) 1 2 Spring Washer @ 8

C Back Lelt Leg (Packed Inside Drawer) 1 3 Flal Washer 8

D Back Right Leg (Packed Inside Drawer)- 1 4 M4 Allen Key \% 1

E Support Leg Cenler (packed Inside Drawer) - 1 T -

F Tipping Resiraint 1_

T — _,—o—:—T—'—"'"'_:'H:-‘ = '
P —_——— Assembly Tool

[-1 ‘ H_J 1"'\ (1) {] Wall Not Included

Front Front Right
_ Affix to wall

I = L#ﬁ;j" behind Dresser

Back Left Back Right

tool screw &
driver

STEP 1 Assembly |

Outside
Drawer

ASSEMBLY TIPS:

1. Remove hardware from box and sort by size.

2. Please check to see that all hardware and parts are present prior start of assembly.

3. Please follow attached instructions in the same sequence as numbered to assure fast and easy assembly.

AWARNING!
1. Don't attempt to repair or modify parts that are broken or defective.Please contact the store immediately.

2. This product is for home use only and not intended for commercial establishments.
o PAGE 1 OF 1




DCC. NO : RD-F05-AT
REV NO A

ASSEMBLY INSTRUCTION

DESCRIPTION : NIGHTSTAND

Thank you for purchasing this quality product. Be sure to check all packing material carefully for small parts which may have
come loose inside the carton during shipment. Identify and count all parts and compare with the parts list below:

Component List Hardware List
NO. Descriplions Qty. NO. Descriptions Qty.
A Fronl Lell Leg (Packed Inside Drawer) 1 1 JCBC Screw M6 x 40mm 8
B Front Righl Leg (Packed Inside Drawer) | [ 2 Spring Washer = 8
c Back Lell Leg (Packed Inside Drawer) 1 3 Flal Washer 8
D Back Right Leg (Packed Inside Drawer) 1 4 M4 Allen Key \% - _l_
A
— = __j_
&) [€1)]
Front Left Front Right Assembly Tool
| C Not Included

Back Left Back Right

STEP Assembly

tool screw
— driver
i )

: -

utside
— Drawer

ASSEMBLY TIPS:

1. Remove hardware from box and sort by size.

2. Please check to see that all hardware and parts are present prior start of assembly.

3. Please follow attached instructions in the same sequence as numbered to assure fast and easy assembly.

AWARNING!
1. Don't attempt to repair or modify parts that are broken or defective.Please contact the store immediately.

2. This product is for home use only and not intended for commercial establishments.

PAGE 1 OF 1




